



SGS U.S. Testing Company Inc.

5555 Telegraph Road
Los Angeles, CA 90040
Tel: 323 838-1600
Fax: 323 722-8251

REPORT NUMBER: 123600-1
DATE: 5/25/99
PAGE: 1 OF 1

REPORT OF TEST

CLIENT: **NEWMAT USA LTD**
25 Surry Hill Place
Huntington, NY 11743

SUBJECT: **IGNITION PROPERTIES OF PLASTICS**

REFERENCES: 1. Our confirmation to the Client dated April 23, 1999.
2. Test sample received on May 25, 1999.
3. Testing conducted on May 25, 1999.
4. Testing authorized by Pascal Gicquel.

SAMPLE ID: The Client submitted and identified the sample as:

Newmat Stretch Ceiling Membrane

TEST PROCEDURE: Determine the ignition properties of the sample in accordance with the method and procedures outlined in ASTM D1929-96, Procedure B, "Ignition Properties of Plastics."

TEST RESULTS:	<u>Self Ignition Temperature</u>	<u>Flash Ignition Temperature</u>	<u>Number of Specimens Tested</u>
	450°C (842°F)	410°C (770°F)	7

PREPARED BY:

Greg Banasky
Test Technician

SIGNED FOR COMPANY BY:

Michael S. Elliott
Manager/Fire Tech. Dept.

Member of the SGS Group